
Page 1 of 39 

Recycled Water Use Plan 
For 

Hidden Valley High School 
2022 

NPDES Permit No. 102221 
File No. 38625 

Facility: Three Rivers School District 
Three Rivers School District 
Hidden Valley High School Wastewater Treatment Plant 

Physical Address Mailing Address 
651 Murphy Creek Road 
Murphy OR 97533-0160 

District Contact: Don Hiler 
Phone: 541-218-5169 
Email: Donald.hiler@threerivers.k12.or.us 

Contact High School Operator: Debbie Bunker 
Phone: 541-499-8041 

thansen
Approved



Page 2 of 39 
 

Table of Contents 

INTRODUCTION .......................................................................................................................... 4 
WASTEWATER TREATMENT ................................................................................................... 5 

Headworks .................................................................................................................................. 5 
Treatment Unit ............................................................................................................................ 5 
Disinfection ................................................................................................................................. 5 
Outfall 002 – Recycled Water ..................................................................................................... 6 
Wastewater Reuse ....................................................................................................................... 6 

BENEFICIAL PURPOSES ............................................................................................................ 6 
PUBLIC HEALTH AND ENVIRONMENTAL CONTROLS ...................................................... 7 

Signage ........................................................................................................................................ 7 
PERMIT .......................................................................................................................................... 8 

Permit Limits .............................................................................................................................. 8 
Monitoring and Reporting........................................................................................................... 9 

RECYCLED WATER SYSTEM OPERATION AND MAINTENANCE .................................. 11 
Operation and Maintenance ...................................................................................................... 11 

LAND APPLICATION PLAN ..................................................................................................... 12 
Irrigation System ....................................................................................................................... 12 

EFFLUENT CHARACTERISTICS ............................................................................................. 13 
CROP MANAGEMENT .............................................................................................................. 14 

Recycled Water Use Requirements .......................................................................................... 14 
Water ........................................................................................................................................ 14 
Climate, Soil and Topography Characteristics ......................................................................... 15 
Topography, Surface Water, and Groundwater ........................................................................ 15 
Soils and Landforms ................................................................................................................ 15 
Soil Characteristics ................................................................................................................... 16 

Attachment 1 – Recycled Water Checklist ................................................................................... 17 
Attachment 2 – HVHS Irrigation System Checklist ..................................................................... 18 
Attachment 3A – HVHS Irrigation System Transmission Line Schematic .................................. 20 
Attachment 3B – Irrigation Field #1 Details................................................................................. 21 
Attachment 4 – Recycled Water Beneficial Uses ......................................................................... 22 
Attachment 5 – Recycled Water Setback Table ........................................................................... 24 
Attachment 6 – Irrigation Efficiencies .......................................................................................... 27 
Attachment 7 – Nutrients Loading ................................................................................................ 28 
Attachment 8 – OSU Fertiliser Requirements .............................................................................. 31 
Attachment 9 – Water Balance ..................................................................................................... 32 
Attachment 10 – Soil Moisture ..................................................................................................... 33 
Attachment 11 – Soils ................................................................................................................... 34 
  



Page 3 of 39 
 

Tables 

Table 1:  Recycled water operator and site management contact information. .............................. 5 
Table 2: Existing Recycle Water Use Beneficial Uses ................................................................... 7 
Table 3: Class C Recycle Water Beneficial Uses ........................................................................... 8 
Table 4: Recycled water permit monitoring requirements ............................................................. 9 
Table 5: Bacteria Test Procedures. ............................................................................................... 10 
Table 6: Irrigation Field #1 ........................................................................................................... 12 
Table 7: Average Yearly Nutrient Concentrations ....................................................................... 13 
Table 8: Average Yearly Nutrient Loading for Pasture Grass ...................................................... 13 
Table 9: Average Monthly Weather Data ..................................................................................... 15 
Table 10: Soil Characteristics ....................................................................................................... 16 
 

Figures 

Figure 1: Area Overview ................................................................................................................ 4 
Figure 2. Hidden Valley High School Irrigation fields 1 - 4. ....................................................... 11 



Page 4 of 39 
 

 
Figure 1: Area Overview 

INTRODUCTION 

The Three Rivers School District operates a municipal wastewater treatment facility at Hidden 
Valley High School located in Murphy, Oregon.  The school serves the Murphy area of 
Josephine County about ten miles south of Grants Pass.  Wastewater is treated and discharged in 
accordance with National Pollutant Discharge Elimination System (NPDES) Permit number 
102221.  Hidden Valley High School (HVHS) and the sewage treatment plant were built in 1977.  
The plant receives influent from Hidden Valley High School only; no other sources discharge 
wastewater to the treatment plant. 

The current population served at the school is approximately 890 (comprised of about 820 
students and 75 faculty).  The design conditions for this plant project a school population of 
1,355 persons, at a build out date of 2016.  The design hydraulic capacity is a maximum of 
37,000 gallons per day (gpd). The maximum daily flow recorded has been 21,400 gallons in 
November 2009.   During Hidden Valley’s summer recycled water season the flows range from 
around 2,000 to 4,000 gpd. 

This RWUP supersedes any previous approved recycled water use plans.  The lines of authority 
and communication within the recycled water program, including the recycled water user(s) are 
listed in table 1 below. 



Page 5 of 39 
 

Contact information of parties responsible for various aspects of environmental compliance for 
Hidden Valley High School is also listed in this table. 

Table 1:  Recycled water operator and site management contact information. 

Permittee; Operator; 
end-user 

Contact Name Phone 
Number 

Email address 

System owner:  
Three Rivers SD 

Don Hiler 541-218-5169 donald.hiler@threerivers.k12.or.us 

Operator of Record Michael Bollweg 541-415-1117 sowatertech@ymail.com 

Lead Operator Debbie Bunker  541-499-8041 dbsowatertech@yahoo.com 
Operator Brad Tally 541-761-7166 bradley.tally@threerivers.k12.or.us 
Operator in Training Brian Richardson 541-287-0207 brian.richardson@threerivers.k12.or.us 

 
WASTEWATER TREATMENT 

Headworks 

The school’s wastewater is collected and by gravity passes through a parshall flume and 
ultrasonic influent flow meter.  Wastewater then passes through a comminutor; with a bypass 
channel that has a bar screen to capture larger pieces of material.  The wastewater then passes 
into a pre-aeration/surge basin.  The basin is equipped with a single vertical aerator moored in 
the center of the basin. 

Influent samples are collected just before the comminutor. An Isco-brand automatic sampler is 
used.  The sampler is set to collect a sample every 20 minutes. The collection tub is packed with 
ice to keep the samples cool (4C) during the collection process.   

Treatment Unit 

The flow is transferred from the pre-aeration/surge tank to the aeration basin by means of an air-
lift pump. The main treatment plant is a Smith and Loveless Ecodyne package plant. It is 
operated in an extended aeration mode. From the aeration basin, flow enters a secondary clarifier 
with two sludge accumulation cones, and a single overflow weir.  The plant does not have a 
digester or sludge storage tank.  The solids are retained in the aeration basin until they are wasted 
and hauled off-site by a licensed contract septage hauler or another permitted municipal 
wastewater facility for disposal. This is done approximately once a year. In 2002 an effluent 
chlorination/de-chlorination system was brought on-line and the plant effluent routed to a 
dedicated irrigation field.  (See attachment 1 Recycled Water Use Checklist). 

Disinfection 

The facility uses liquid sodium hypochlorite chlorination/de-chlorination system for disinfection.  
Effluent from the clarifier passes through a chlorine injection/mixing tank.  The tank has a flash 
mixer and weir to ensure a complete mix of the chlorine solution. The stock hypochlorite 
solution is mixed with water in a 1:8 ratio when discharging to the river and a 1:3 ratio when 
irrigating recycled water. 



Page 6 of 39 
 

After sufficient contact time in the chlorine contact basin, sodium bisulphite is used for de-
chlorination. This material is not diluted before use. The de-chlorination injection point is at the 
effluent meter weir, where there is also an ultrasonic meter for flow measurement. Both the 
chlorine and bisulphite feed are flow-paced. 

The recycled water will meet Class C recycled water standards of reduced Total Coliform 
bacteria to not more than 240 organisms per 100 ml in not more than two consecutive samples, 
and a seven-day median of 23 organisms per 100 ml.   No discharge from the irrigation area to 
state waters is permitted. 

Outfall 002 – Recycled Water  

The irrigation system consists of four zones with a total of thirty-five separate irrigation stations 
each covering 0.5 acre.  The irrigation fields are dedicated fields, and are not used for any other 
purposes. They are fenced and have warning signs posted.  The irrigation system is operated and 
maintained by an onsite high school operator who checks the system daily when irrigation of 
Class C water is used.  The operator has a check list for evaluating the irrigation system. (See 
attachment 2 Irrigation System Checklist). 

Wastewater Reuse 

After de-chlorination, effluent enters the effluent pump vault, where it is either pumped to the 
river or to the irrigation field.  During each winter season from November 1st through April 30th, 
discharge is allowed to flow through Outfall 001.  Effluent is discharged through a 3-inch force 
main to the Applegate River at river mile 12.5. The outfall is 25 feet downstream of the Hwy. 
238 Bridge. 

From May 1st through October 31st recycled water is beneficially irrigated on dedicated hay 
fields adjacent to the treatment plant through Outfall 002 (See attachment 3A).  The recycled 
water is not de-chlorinated when land irrigating.  Only field 1 is currently used for recycled 
water use at this time. 

The pump vault is equipped with floats to start and stop the pumps. There are two pumps, and 
they are periodically alternated.  The irrigation system for field 1 consists of six separate 
irrigation stations that are manually cycled through sequentially (See attachment 3B).  Spray 
heads are standard “Rainbird”-type impact sprinklers.  In the event of a power outage the 
irrigation pumps in the effluent wet well cannot pump recycled water to land application field 1. 

If fields 2, 3 and/or 4 are used, there is a minimum of 100-foot setback that must be maintained 
from all domestic water wells (there are two wells located on the field eastern most boundary of 
field 2). In addition, Hidden Valley High School needs to notify the DEQ in writing prior to 
using fields (2-4) for recycled water use; part of this written notification must include a irrigation 
system specification sheet and layout of all laterals, valves and sprinkler head locations and site 
setbacks. 

BENEFICIAL PURPOSES 

Beneficial purposes lie at the core of the recycled water use program and can influence 
wastewater treatment, monitoring, as well as public health and environmental concerns. 



Page 7 of 39 
 

The Hidden Valley can use four irrigation sites on campus property to beneficially land apply 
recycled water.   The beneficial use for all four fields is for growing pasture grass for hay and 
grazing animals.  For this plan under OAR 340-050, beneficial use and setbacks are listed in 
tables, See attachments 4 and 5).  

Currently Hidden Valley High School land applies Class C recycled water on approved hay and 
pasture fields for grass production and pasturing of animals. 

Table 2: Existing Recycle Water Use Beneficial Uses  

Name/Owner Address Site/ac Use Class Recycled 
water 

Hidden Valley 
High School 

651 Murphy 
Creek Road 

#1 / 6.5 ac Grass, hay field/ 
Pasture, animal 
grazing 

Class C 

Hidden Valley 
High School 

651 Murphy 
Creek Road 

#2 / 4.9 ac Grass, hay field/ 
Pasture, animal 
grazing 

Class C 

Hidden Valley 
High School 

651 Murphy 
Creek Road 

#3 / 3.4 ac Grass, hay field/ 
Pasture, animal 
grazing 

Class C 

Hidden Valley 
High School 

651 Murphy 
Creek Road 

#4 / 8.7 ac Grass, hay field/ 
Pasture, animal 
grazing 

Class C 

 
There is a three-day grazing restriction from time of irrigation to grazing animals when fields are 
irrigated with Class C recycled water. 

Future beneficial recycled water uses/sites in accordance with OAR 340-055 may be added to 
this plan provided all necessary (city, county and/or state agencies) approvals are obtained prior 
to DEQ’s written site approval and inclusion to this plan. 

PUBLIC HEALTH AND ENVIRONMENTAL CONTROLS 

Signage 

The irrigation fields are dedicated for recycled water use and are used for growing hay and 
pasturing animals. The public notification for these fields is posted signage along the irrigation 
field perimeter fencing at every irrigation site.  These signs are written in English and Spanish 